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Etravirine (ETR) 
 
Formulations available: 
Tablets: 25 mg, 100 mg (if not able to swallow whole, may be dispersed in a small amount of water 
and immediately ingested) 
 
Dosing: 

• Children <2 years of age: not recommended 

• Children ≥2 - <18 years of age AND ≥10 kg: 
 

Weight band 
(kg) 

Dose 

10 - <20 100 mg twice daily 

20 - <25 125 mg twice daily 

25 - <30 150 mg twice daily 

≥30 200 mg twice daily 

 

• Adult dose: 
200 mg twice daily after food  

 

 


